INSTALLATION INSTRUCTIONS

[IElEIe]aWale MM (A1,B1is Voyage Style, A2,B2 is weatherproof style)

. 4mm Hexagon
H: ) wrench




List of Parts

A1 Voyage style side cross beam D Track mounting accessories (Universal) A2 Weatherproof style side cross beam

NO. | PART NAME QTY || NO.| PART NAME QTY | | NO.| PART NAME QTY
1 | Side Beams 2 1 | Nut Clamp 4 1 | Side cross beam innertube | 4
2 | Rubber Strip 6 2 | M8 Square nuts(16*16) 8 2 | Side cross beam outertube | 8
3 | Rings 4 3 | M8%*35 set screws 8 3 | RUBBER STRIP 6
4 | shaped gasket 4 4 | M8 Flange Nut 8 4 | Rings 4
5 | Wrapped Corners 4 5 | M8 flat gasket 8 5 | shaped gasket 4
6 | M8%*28 T-Screw 4 6 | M8%28 T-Screw 4
7 | M6%65 Torx Screw 4 7 | M6*14 Torx Screw 16

E Original position clamping
8 | M6 Nuts 4 8 | M8*8 Torx Screw 8
NO. | PART NAME QTY
‘ _ 9 | M6 spring washer 16
B1 Voyage style Corners 1 | Aluminum Clips-Left 8
10 | M6 flat gasket 16
NO.| PART NAME QTY || 2 | Aluminum Clips-Right 8 )
11 | Plastic ring (decorative part) | 16
1 | Corners 4 3 | M8*40 Torx Screw 8
2 Aquare double-hole M6 Nut | 12 4 M8 spring washer 8 12 Aquare double-hole M6 Nut | 8
3 | M6*14 Torx Screw 24 5 | M8 flat gasket 8
4 | M6 spring washer 24 Bz Weatherproof style Corners
5 | M6 flat gasket 24 NO. | PART NAME QTY
1 | Wrapped Corners 4
NO. | PART NAME QTY
2 | Aquare double-hole M6 Nut | 16
NO.| PART NAME QTY || 1 | Track connector 8
*
1 | C1 Adjustable main tube | 4 2 | M8%20 Torx Screw 8 3 | M6™14 Torx Screw 32
2 | C1 Multifunctional Bracket | 4 3 | M8 spring washer 8 4 | M6 spring washer 32
o _ 5 | M6 flat gasket 32
3 | C1Plasticring (decorative part)| 4 4 | M8 flat gasket 8
4 | C1 M6*8 Torx Screw 8
5 | C1Aquaredouble-hole M6 Nut| 8
G Fastener Assemblies (universal) H Installation Tools (universal)
6 | C1 M6*16 Torx Screw 16
NO. | PART NAME NO. | PART NAME QTY
7 | C1 M6 spring washer 16
1 | M8%*28 T-Screw 12 1 | 4mm Hexagon wrench 1
8 | C1 M6 flat gasket 16
2 | M8*38 T-Screw 12 2 | T45 Wrench 1
9 | C1 plastic plug 24
3 | M8 spring washer 12 3 | T30 Wrench 1
10 | C2 Bracket Base 4
4 | M8 flat gasket 12
11 | C2 Bracket Wrap Corner | 8
12 | C2 M6*16 Stainless steel 16 5 | M8Ball nut 12
round head screws
13 | C3 Base leather cushion | 4
2 of 7




Installation Fig.

As shown in the figure, slide d (1,2),
spin into d (3).

3 1Iding | . The installation iIs

complete.

0
B Sprinkle G (1,2,3,4).
. | ] .
Lock with G (5). [Te 7
;} 'F; t
!': f: :'f
b
f: __F; :i’ }
{0
C a [ ;' ]
= / m @
H;‘*—— —— '_'_____“_. l /]
A — 1

3 of 7



Installation method 1 (ship rail)

Install F to the slip =
-

rail fixed.
[/
[l
Dl
[l
’l 0
/
8]/ !
1[0 J
O
. -

N

E Slide fixation is completed.

= S .
®

0

20

0

20

0

20

i g 2

- g
®

Installation method 3 (rolling curtain cover)

Sliding into @z
the T -shaped | ||| |
screw,Algiate (1~

Ctothehole || | i
position, | <

Putting i

Into the C |

screw, = @ l————— ———=

Lock fixed.

e
__——--_.__--_
— =
- e i —
T —— e
i —
——

@ Fixed completion ¢,

of the rolling
curtain cover.

4 of 7




A1, B1 installation method

ﬁ Install A1 (1), B1 (12,3,4,5). Installation display renderings.

50f7



A2, B2 installation method

i

——

Side beam installation method

n As shown in the figure,

penetrate the screw.

2

As shown in the figure, the side beam

Is installed vertically.

As shown in the figure, the side beam
Is installed horizontally

6 of 7




Extended board installation method

n As shown in the figure, connect the Connect to the Longmen frame C,
three -stage installation board, lock it the expansion board installation is
with screws and fix it. complete.

Pickup side box installation method

n As shown in the figure, connect the
brackets at both ends.
=

[ of 7




	龙门架主体_02
	新龙门架-英文_01
	新龙门架-英文_02
	新龙门架-英文_03
	新龙门架-英文_04
	新龙门架-英文_05
	新龙门架-英文_06
	新龙门架-英文_07

